

## Deferasirox

Section	Indications
<p>Other medicines for haemoglobinopathies</p> <p>Oral &gt; Solid &gt; dispersible tablet: 100 mg; 125 mg; 250 mg; 400 mg; 500 mg</p> <p>Oral &gt; Solid &gt; tablet: 90 mg; 180 mg; 360 mg</p>	<p>Therapeutic equivalent to deferoxamine for</p> <p>Thalassaemias</p> <p>Thalassaemias</p> <p>Other specified sickle cell disorders or other haemoglobinopathies</p>

## Deferiprone

Section	Indications
<p>Other medicines for haemoglobinopathies</p>	<p>Therapeutic equivalent to deferasirox for</p> <p>Other specified sickle cell disorders or other haemoglobinopathies</p> <p>Therapeutic equivalent to deferasirox for</p> <p>Thalassaemias</p>

## Deferoxamine

Section	Indications
<p>Other medicines for haemoglobinopathies</p> <p>Parenteral &gt; General injections &gt; unspecified: 500 mg in vial powder for injection (mesilate)</p>	<p>Other specified sickle cell disorders or other haemoglobinopathies</p> <p>Thalassaemias</p>

## Hydroxycarbamide (hydroxyurea)

Section	Indications
<p>Other medicines for haemoglobinopathies</p> <p>Oral &gt; Solid &gt; dosage form: 200 mg; 500 mg; 1 g; 100 mg</p>	<p>Other specified sickle cell disorders or other haemoglobinopathies</p>